
 

GHD | Whangārei District Council | 12528591 | Whangārei Wastewater Treatment Plant Discharges D-1 
 

 

 

 

 

 

 

 

 

 

 

 

Appendix F  
Air (odour) assessment report 
 

 



 
 

 

Whangārei WWTP 
Consent Application 
Air Quality (Odour) Assessment 

Whangārei District Council 

12 August 2021 
 

 

 

  

   The Power of Commitment 



  The Power of Commitment 
 

 

 

GHD Limited 626860 
27 Napier Street, GHD Centre Level 3 
Freemans Bay, Auckland 1010, New Zealand 
T  64-9-370 8000  |  F 64-9-370 8001  |  E aklmail@ghd.com  |  ghd.com 
 

Printed 
date 

18/10/2021 7:37:00 am 

Last saved 
date 

18 October 2021 

File name https://projectsportal.ghd.com/sites/pp02_01/whangareiwwtpconsent/ProjectDocs/Air Quality/12528591-
[...]
GHD | Whangārei District Council | 12528591 | Whangārei WWTP Consent Application 15 
 

5. take into account the Ambient Air Quality Guidelines (Ministry for the Environment, 2002) when 
assessing the effects of the discharge on ambient air quality, and 

6. take into account the cumulative effects of air discharges and any constraints that may occur from 
the granting of the consent on the operation of existing activities, and 

7. recognise that discharges to air may have adverse effects across the property boundary (including 
reverse sensitivity effects) and adverse effects on natural character, and 

8. take into account the current environment and surrounding zoning in the relevant district plan 
including existing amenity values, and 

9. consider the following factors when determining consent duration: 
a. scale of the discharge including effects, and 
b. regional and local benefits arising from the discharge, and 
c. location of the discharge including its proximity to sensitive areas, and 
d. alternatives available, and 

10. use national guidance produced by the Ministry for the Environment, including: 
a. the Good Practice Guide for Assessing and Managing Odour (Ministry of the Environment, 

2016), and 
b. the Good Practice Guide for Assessing and Managing Dust (Ministry of the Environment, 

2016), and 
c. the Good Practice Guide for Assessing Discharges to Air from Industry (Ministry for the 

Environment, 2016), or 
d. any subsequent update or revision of these national guidance documents, and 

11. generally enable discharges of contaminants to air from industrial and trade premises provided the 
best practicable option for preventing or minimising the adverse effects of the discharge is adopted 
and significant adverse effects on human health, amenity values and ecosystems are avoided. 

D.3.4 Dust and 
odour 
generating 
activities 

When considering resource consent applications for discharges to air from dust or odour 
generating activities: 

1. require a dust or odour management plan to be produced where there is a likelihood that there will 
be objectionable or offensive discharges of dust or odour at the boundary of the site where the 
activity is to take place.  The dust or odour management plan must include 
a. a description of dust or odour generating activities, and 
b. potentially affected dust sensitive areas or odour sensitive areas, and 
c. details of good management practices that will be used to control dust or odour to the extent 

that adverse effects from dust or odour at the boundary of the site are avoided, remedied or 
mitigated, and 

2. take into account any proposed use of low dust generating blasting mediums when assessing the 
effects of fixed or mobile outdoor dry abrasive blasting or wet abrasive blasting. 

Note: Policy D.3.3 does not apply to odour associated with the controlled discharge of gas containing 
an odorant (such as mercaptan) from pipelines and ancillary equipment. 

 

GHD notes that Section H.7 of the PNPR provides the following definition of “Offensiveness and Objectionable”. 

“OFFENSIVE, OBJECTIONABLE – ‘Offensive’ is defined as “giving or meant to give offence; disgusting, foul-
smelling, nauseous, repulsive”.  ‘Objectionable’ is defined as “open to objection, unpleasant, offensive”. 
 
Case law has established that what may be offensive or objectionable under the RMA cannot be defined or 
prescribed except in the most general of terms.  Each case will depend upon its own circumstances.  Key 
considerations include: 

i. location of an activity and sensitivity of the receiving environment – for example, what may be 
considered offensive or objectionable in an urban area, may not necessarily be considered offensive 
or objectionable in a rural area; 



 

GHD | Whangārei District Council | 12528591 | Whangārei WWTP Consent Application 16 
 

ii. reasonableness – whether or not an activity is offensive or objectionable should be determined by 
an ordinary person who is representative of the community at large and neither hypersensitive nor 
insensitive; and  

iii. existing uses – it is important to consider what lawfully established activities exist in an area, that is, 
if a new activity requires a permit, the effect of existing discharges of contaminants into air should be 
considered.” 

3.3 District air plan 
There are no specific rules contained within the Whangārei District Plan5 that are relevant to this air quality 
assessment.  The Whangarei WWTP has been designated as WDC-7 in the District Plan which denotes that the 
purpose of this designation is for “wastewater treatment and disposal”.   
  

 
5 Whangarei District Council.  Operative District Plan (operative on 3 May 2007).  Sourced from Operative District Plan - Whangarei District 
Council (wdc.govt.nz).   

https://www.wdc.govt.nz/Services/Property/Planning/Operative-District-Plan
https://www.wdc.govt.nz/Services/Property/Planning/Operative-District-Plan


 

GHD | Whangārei District Council | 12528591 | Whangārei WWTP Consent Application 17 
 

4. Existing plant process 

4.1 Operation  
A brief description supported by a treatment process diagram (refer to Figure 4.1) and a figure showing the location 
of various process equipment (Figure 4.2) has been provided below to assist with understanding the parts of the 
plant which have the potential to generate odour. 

4.2 Process description  
Inlet works 

Raw sewage is pumped to the Whangārei WWTP from several terminal pump stations in the network.  The inlets 
works consists of two sets of screening systems.  The normal flow passes through the band screens, followed by a 
grit trap.  The high flows are treated by high-flow screens.  All inlet works components are uncovered.  Screenings, 
rags and grits are captured and transferred into uncovered skip bins which are replaced twice a week.   

Tanker waste trucks deliver liquid waste into a septage receiving station which also feed into the inlet screens. 

Following recent discussions with WDC, GHD understands that the equalisation basin is used as a buffer to 
smooth out the flow to the remaining wastewater treatment process.  The equalisation basin is uncovered and 
fitted with a surface aerator to provide supplementary oxygen into the wastewater to prevent it from going septic. 

Primary and secondary treatment 
Screened wastewater is first treated by three primary clarifiers, which removes organics and suspended solids in 
the wastewater before the primary clarifier effluent is transferred to the trickling filters for secondary treatment.  
Settled sludge in the primary clarifiers are pumped to the gravity thickeners for thickening and further processing.  
The circular primary clarifier tanks are uncovered. 

There are four trickling filters on site, and they are fed by a flow splitter.  Effluent from trickling filters 1 to 3 is 
collected and returned to the flow splitter via an Archimedes screw pump.  This forms an internal recycle stream 
which improves the trickling filter performance, and this recycle flow is reduced when the plant experiences high 
flow events.   

Effluent from trickling filter 4 flows into the activated sludge basin via gravity.  A snail removal facility (i.e.  a 
screen) is installed to remove snails which grow on the rock media on the trickling filters.  The removed snails are 
transferred into an uncovered skip bin for off-site disposal, and the bin is understood to be replaced every 2 – 3 
weeks.   

Downstream of the snail removal facility, effluent from trickling filter 4 passes through an anoxic selector followed 
by an aeration basin.  The aeration basin is currently serviced by two surface aerators to maintain a target 
dissolved oxygen set point.  This practice is used to maintain aerobic condition and supply sufficient oxygen for 
organic and ammonia oxidation.  Dissolved oxygen is continuously monitored in the aeration basin. 

The mixed liquor (the content inside the aeration basin) is pumped to two secondary clarifiers which clear 
supernatant (secondary effluent) flows to the tertiary filter area (not decommissioned).  Settled sludge in the 
secondary clarifiers is returned to the anoxic selector then to the aeration basin.  Excess secondary sludge is 
pumped to a gravity belt thickener for thickening and further processing. 

Tertiary treatment, wetlands and discharge 

Secondary clarifier effluent passes through the filter structure, before it flows into the UV system.  There are two 
UV systems on site, one for normal flow condition, and one for high flow condition.  The high flow UV system is 
initiated when the flow exceeds the capacity of the normal flow UV. 

The UV treated effluent is then transferred to an outlet chamber at the site boundary, of which up to 10 ML/d of 
incoming flow is pumped to Wetland 2.  The remainder flows into Wetland 1 via gravity.  Wetland 1 has been 
desludged and is planted with floating wetlands. 



 

GHD | Whangārei District Council | 12528591 | Whangārei WWTP Consent Application 18 
 

Both Wetland 1 and 2 have cascade structures which the final effluent is discharged from into the Limeburners 
Creek through a dense mangrove forest. 

Biosolids processing  
Primary sludge is pumped from the primary clarifiers to two gravity thickener tanks for thickening.  A rag screen is 
installed upstream of the gravity thickener tanks to remove rags and clumps from the primary sludge stream.  The 
thickened primary sludge is then pumped into one of the two sludge mesophilic digesters for treatment.  The rag 
screen bin and the circular gravity thickener tanks do not have any cover. 

Secondary sludge is pumped from the aeration basin to a gravity belt thickener, which is located within a building 
adjacent to the gravity thickener tanks.  Thickened secondary sludge is pumped to the sludge holding tank, near 
the sludge dewatering building.  The sludge holding tank also receives digested primary sludge from the sludge 
digesters. 

The sludge holding tank blends the digested primary sludge and the thickened secondary sludge before feeding 
into one of the two dewatering centrifuges, which are located inside the sludge dewatering building.  Dewatered 
sludge from the centrifuges are transferred/dropped into the uncovered sludge bins directly below the building.  
Liquid from the dewatering process is called centrate, and this is pumped back to the treatment plant’s inlet works.  
Sludge skip bins and the rag screen bin are removed offsite for disposal to the Purewa landfill every 2 – 3 days.



 

GHD | Whangārei District Council | 12528591 | Whangārei WWTP Consent Application 19 
 

 
Figure 4.1 Process diagram of Whangārei WWTP 

 

 



 

GHD | Whangārei District Council | 12528591 | Whangārei WWTP Consent Application 20 
 

 
Figure 4.2 Location of treatment units 

  



 

GHD | Whangārei District Council | 12528591 | Whangārei WWTP Consent Application 21 
 

5. Sources of odour from the Whangārei 
WWTP 

5.1 Odours associated with normal operation 
Odours associated with the Whangārei WWTP will always be present around the boundary of the Site, however 
these will nearly always be of relatively low intensity and not be considered by members of the public to be 
offensive or objectionable. 

Due to warmer temperatures in late spring, summer and autumn months odour associated with the plant 
operation is expected to be higher.  This is largely contributed to two factors, the first being that warm 
temperatures increase the temperature of wastewater and as a result aerobic bacteria become more active and 
begin digesting Biological Oxygen Demand (BOD)6 and other nutrients at a faster rate.  The second reason for 
increased odour is due to low dissolved oxygen coupled with rising temperatures which can lead to an increase 
in anoxic zones at the bottom of wastewater aeration basins.  Anaerobic digestion releases hydrogen sulphide, 
along with a variety of other gases that are the causes of wastewater odour.  These warmer periods are likely to 
have the greatest potential to cause off-site nuisance effects, particularly if these periods coincide with calm or 
low wind speed conditions.   

To better understand the potential for the plant to generate odour which can cause off-site nuisance effects, GHD 
has identified and summarised in Table 5.1 the various parts of the treatment process which have the potential to 
generate odour.  The information contained in Table 5.1 is informed by numerous visits to the site undertaken by 
GHD staff.  The assessment of odours from plant operations is based on normal operation.  Plant upsets or 
periods of significant maintenance may increase the odour potential, these are discussed further is Section 5.2. 

Table 5.1 Onsite Whangārei WWTP treatment activities and potential odour sources 

Odour source and description Location image 

Inlets works 
The inlets works removes rags and large solids from the 
incoming wastewater and facilitates the reception of septic 
waste from tanker trucks.  Because of the high solids 
loading, the septic tank trucks can temporarily reduce the 
inlet screen capacity.  The inlet works are located near the 
eastern boundary and are elevated with respect to the rest 
of the stie.   
The inlet works are in constant operation and based on 
site observations odours from this source have a 
low/moderate level intensity with a dank musty character 
(neutral to slightly unpleasant).   

 

Septage receival area 
While trucks are unloading septage, odour has been 
observed to be detected occasionally with an associated 
unpleasant ‘faecal’ character.  Odours associated with this 
area of the Site were not observed to travel far before 
dispersing and consequently are considered to have a low 
potential to directly affect offsite receptors.   
While odours from this source are relatively minor they 
can contribute to the overall level of odour associated with 
the Site and are therefore expected to be managed 
appropriately. 

 

 
6 BOD is a measure of the amount of oxygen required to remove waste organic matter from water in the process of decomposition by aerobic 
bacteria. 



 

GHD | Whangārei District Council | 12528591 | Whangārei WWTP Consent Application 22 
 

Odour source and description Location image 

Odours from this source can be expected intermittently 
while trucks are unloading.  Deliveries are variable but in 
general 50 trucks deliver wastewater per week to the Site. 

Inlets works – bins 
Located next to the inlet works are two bins which hold the 
screenings removed from the wastewater.  Based on site 
observations odours from the bins are high in intensity 
and would be at a level generally considered to be 
offensive by members of the public.  The character of the 
odour was described as pungent, sharp and putrid (very 
unpleasant).  However, odour was not found to be 
detected more than 50 m from the bins.   
The inlet bins are regularly used and are filled throughout 
the day.  These bins are emptied on twice a week. 
Under poor dispersive conditions odours from the bins 
have the potential to mix with odours from other 
operations of the plant which could produce off-site odour 
nuisance.  GHD has recommended that these bins are 
covered to mitigate odour from this source.   

 

Equalisation basin 
The equalisation basin is located in the north-eastern 
corner of the site.  Odour from the equalisation basin is 
variable, ranging from very low to distinct at an 
approximate distance of 50 m, or even strong odour at 
locations adjacent to and downwind of the source. 
The odour was of an unpleasant musty-dank character. 
The equalisation basin typically retains a minimal volume 
of wastewater, however the level varies depending on 
incoming flows and plant capacity.   
An aerator has been installed in the equalisation basin to 
reduce the potential for the wastewater to become 
anaerobic which will reduce fugitive odour from this 
source. 
GHD has recommended a review of the operation of the 